



Quality Accuracy Assurance

Fenestration Testing Laboratory, Inc.

1677 West 31st Place Hiawah, FL 33012 Phone: 305/819-7877 Fax 305/819-7998
e-mail: ftldade@aol.com www.ftl-inc.com

Report Date: 1/17/2007
File Number: 07-511
Page: 1 of 2
Lab. Number: 3068
Report Number: 01

TEST OF LAMINATED GLASS:

Client: Gulf Coast Glass Products, LLC.
Report: Composite Program Testing
Impact Testing on Safety Glazing Material
Date Sample Received: January 15, 2007

Reported to: Gulf Coast Glass Products, LLC.
6065 Rangeline Road
Theodore, Alabama 36582
Attention: Mr. Dan Haney

Test Size: 34 inches by 76 inches
12 x 12 inches for Boil Test
Drop Height Level: Class "A"
Description of Specimen: 9/16" (14 mm) laminated glass

Results of Tests: 1/16/2007 (Temperature: 78.0 °F)

Specimen No.	Test Standard	Overall Thickness (Inches)	Disintegration Occurred (Inches)	Results	Allowed
1	ANSI Z97.1-2004	0.538	48	No shear or opening	No shear or opening greater than 3" diameter
2	ANSI Z97.1-2004	0.535	48	No shear or opening	No shear or opening greater than 3" diameter
3	ANSI Z97.1-2004	0.534	48	No shear or opening	No shear or opening greater than 3" diameter
4	ANSI Z97.1-2004	0.535	48	No shear or opening	No shear or opening greater than 3" diameter
5	16 CPSC 1201	0.536	48	No shear or opening	No shear or opening greater than 3" diameter

Note: Breakage may occur at the 48" drops and cracks may be present. However, no shear or opening through which a 3" diameter sphere may be freely passed shall develop.

Michael Haney
1/23/07

